404660-7

ANDERSON

Square bale Trailer
Remorque a balles carrés
TSR3450

Parts Manual
Livre de piéces
2021




Content / Contenu

00 — GENERAL / GENERAL

01 - DRAWBAR / ATTELAGE

01A - DRAWBAR / ATTELAGE

01C - DRAWBAR / ATTELAGE

01D - DRAWBAR / ATTELAGE

02 — TRAILER BASE / BASE DE REMORQUE

02A — TRAILER BASE / BASE DE REMORQUE

03 — LOADING ARM / BRAS DE CHARGEMENT

03A — LOADING ARM / BRAS DE CHARGEMENT
03B — LOADING ARM / BRAS DE CHARGEMENT
03C — LOADING ARM / BRAS DE CHARGEMENT
04A — AXLE / ESSIEU 5450 KG (12000 LB)

04B — AXLE / ESSIEU 5450 KG (12000 LB)

05 — TIRE / PNEU

06 — DOMPER / DOMPEUR

07 — PUSH BALE / POUSSOIR DE BALE

08 — EXTENSION / EXTENSION

09 — SCISSOR LIFT / ELEVATEUR A CISEAU

09A — SCISSOR LIFT / ELEVATEUR A CISEAU

10 — FENCE / BARRIERE

11 — LIGHT / LUMIERE

12 — PARKING BRAKE / FREIN DE STATIONNEMENT
12A — AIR BRAKE / FREIN A AIR

12B — HYDRAULIC BRAKE / FREIN HYDRAULIQUE
13 — OPTION FENDERS / OPTION AILES

14 — DECALS / DECALQUES

E01 — ELECTRIC DIAGRAM / DIAGRAMME ELECTRIQUE
HO1 —- DOMPER / DOMPEUR

H02 - POWER SUPPLY / ALIMENTATION DE PUISSANCE
HO03 - LOADING ARM / BRAS DE CHARGEMENT
HO04 — BALE PUSHER / POUSSOIR

HO6 - HYDRAULIC BRAKE / FREIN HYDRAULIQUE
HO7 - MAIN VALVE / VALVE PRINCIPALE

For any parts order, please use the parts manual to find the item(s) you need and contact your
dealer to order or contact us directly at :

ANDERSON GROUP

5125 de la Plaisance

Chesterville (Québec)

CANADA GOP 1J0

Fax : (819) 382-2643

Email : service@grpanderson.com

Visit our website: www.grpanderson.com




V4

V4

00 - GENERAL / GENERAL

ANDERSON

09 - SCISSOR LIFT /
ELEVATEUR A CISEAU

06 - DOMPER / DOMPEUR

08 - EXTENSION / EXTENSION

11 - LIGHT /
LUMIERE

13 - FENDERS / AILES

05 - TIRE / PNEU

04 - AXLE / ESSIEU

07 - PUSH BALE /
POUSSOIR DE BALE

W

— 01 - DRAWBAR/

ATTELAGE

==

S

12 - BRAKE / FREIN

02 - TRAILER BASE /

BASE DE REMORQUE

FENCE /

10 -

BARRIERE

BRAS DE CHARGEMENT

03 - LOADING ARM/

074-00-GENERAL

: service@grpanderson.com

Email

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0




01 - DRAWBAR / ATTELAGE §

ANDERSON

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




01 - DRAWBAR / ATTELAGE

ANDERSON
ITEM | QTE | #PIECE DESCRIPTION # DESSIN LONG. NOTE
1 1 234820 |ATTALEGAGE 074AW-AD
2 10 501039 |ECROU NYLON IND HEX GR8 3/4-16 Z NUT NYLON 3-4 NF GR 8
3 10 | 500213-2 |BOULON HEX GR8 3/4-16 X 2 1/2 HBZ 3-4 X2 1-2 NF GR 8
4 1 234195 |PLAQUE DE CONE 38-P0O052-A
5 4 500177 |BOULON HEX GR5 1/2-13 X 1 1/2 HBZ 1-2X 11-2-NC GR 5
6 1 322299 |GRAISSEUR GREASE FITTING 1-4-28 DROIT
7 1 234863 |SUPPORT DE BOYAU 074AV-AC
8.1 1 500352 |BOULON 11/4x41/2NCZ HBZ11-4X41-2-NCGR 8
8.2 2 234234 |RONDELLE 38-PO069-A
8.3 1 302021 |CHAINE DE SECURITE CHAINE-40000LBS
8.4 1 234233 |ESPACEUR 38-PO068-SM-A 1.25
8.5 1 501078 |ECROU NYLON IND HEX GR5 1 1/4-7 Z NUT NYLON 1 1-4 NC ZINC

074-01-DRAWBAR

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




01A - DRAWBAR / ATTELAGE é

ANDERSON

%’

e(;‘%/

074-01A-DRAWBAR

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




01A - DRAWBAR / ATTELAGE

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1 234106 LOCK WASHER RONDELLE DE BLOCAGE
2 1 500324-1 |HEXBOLT GR8 1-14X21/2Z BOULON HEX GR8 1-14 X2 1/2Z
3 1 234193 DRAW BAR MAIN
4 1 234109-2 |WASHER RONDELLE

074-01A-DRAWBAR

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




01C - DRAWBAR / ATTELAGE %

ANDERSON

——

074-01C-DRAWBAR-2

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




01C - DRAWBAR / ATTELAGE

ANDERSON

ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE

1 1 234821 DRAWBAR ATTELAGE

2 4 500177 HEX BOLT GR5 1/2-13 X 1 1/2 BOULON HEX GR5 1/2-13 X 1 1/2

3 1 234195 CONE PLATE PLAQUE DE CONE

4 1 213078 TWING EYE COUPLING MAIN A ANNEAU

5 8 506128 HEX. BOLT M20 X 2.5 X 70mm CL8.8 BOULON HEX. M20 X 2.5 X 70mm CL8.8

7 10 500213-2 |HEXBOLT GR8 3/4-16 X2 1/2 BOULON HEX GR8 3/4-16 X 2 1/2

8 10 501039 HEX NYLON LOCKNUT GR8 3/4-16 Z ECROU NYLON IND HEX GRS 3/4-16 Z

9 1 234863 HYDRAULIC HOSE HOLDER SUPPORT DE BOYAU

074-01C-DRAWBAR-2

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




01D - DRAWBAR / ATTELAGE

ANDERSON

yAlz @l Z a

o=
&

¢
>
@ CSEREEEEEEEEEE
\
BN A
— N .

=

&\@%MVOOOOOOOO
L)

CISISISISTSE,

TOTTTT
O

: service@grpanderson.com

Email

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0




01D - DRAWBAR / ATTELAGE

ANDERSON

ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE

1 16 501039 HEX NYLON LOCKNUT GRS 3/4-16 Z ECROU NYLON IND HEX GR8 3/4-16 Z

2 14 500213-2 |HEXBOLT GRS 3/4-16 X2 1/2 BOULON HEX GR8 3/4-16 X 2 1/2

3 3 501037 HEX NYLON LOCKNUT GR5 1-8 Z ECROU NYLON IND HEX GR5 1-8 Z

4 3 500324-1 |HEXBOLT GR81-14X21/2Z BOULON HEX GR8 1-14 X2 1/2Z

5 1 234862-1 |DRAWBAR EXTENSION EXTENSION ATTELAGE

6 1 219033 HYDRAULIC HOSE SUPPORT SUPPORT DE BOYAUX HYDRAULIQUE

7 2 500213-1  |HEX BOLT GR8 3/4-16 X 2 BOULON HEX GR8 3/4-16 X 2

8 1 250027 JACK FEET BEQUILLE SANS CYLINDRE

9 1 250030 JACK LEVER LEVIER DE CRIC

10 1 250028 JACK HAND PUMP POMPE A MAIN DE CRIC

1" 1 250029 JACK OIL TANK RESERVOIR DU CRIC

12 1 090-FRM-AF |JACK SUPPORT SUPPORT DE BEQUILLE

13 1 090-PIE-AB |JACK PIN GOUPILLE DE BEQUILLE

14 4 506039 NYLON NUT M10 X 1.5 ECROU NYLON M10 X 1.5

15 1 506038 NYLON NUT M20 X 2.5 ECROU NYLON M20 X 2.5

16 1 506137 HEX. BOLT M16 X 2.5 X 180mm CL8.8 BOULON HEX. M20 X 2.5 X 180mm CL8.8

17 4 506037 NYLON NUT M16 X 2 ECROU NYLON M16 X 2

18 4 506154 CARRIAGE BOLT M16 X 2 X 50 CL8.8 CBZ M16 - 2.00 X 50MM CL8.8

19 4 502004 FLAT WASHER 3/8 Z RONDELLE PLATE 3/8 Z

20 4 502008 FLAT WASHER 5/8 Z RONDELLE PLATE 5/8 Z

21 1 452620 6 M.JIC - 6 M.BSPP 6 M.JIC - 6 M.BSPP

22 1 451359 82505-6-6 ADAP. MALE JIC/MALE BSPP 82505-6-6 ADAP. MALE JIC/MALE BSPP

23 1 090-PIE-001 |LEVER HOLDER PORTE-LEVIER

24 4 506009-1 |HEX.BOLT M10 X 1.5 X25mm CL8.8 BOULON HEX. M10 X 1.5 X 26mm CL8.8

074-01D-DRAWBAR

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




K

ANDERSON

02 - TRAILER BASE / BASE DE REMORQUE

VOIR PAGE #H07
SEE PAGE #H07

074-02-TRAILER BASE

: service@grpanderson.com

Email

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0




02 - TRAILER BASE / BASE DE REMORQUE

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 2 234020 HOSE CLIP ATTACHE TUYAU HYDRAULIQUE
2.1 1 234564 STROKE LIMITER LIMITEUR DE COURSE
2.2 2 320023-1 LOCK PIN 3IN GOUPILLE DE VEROUILLAGE 3PO
3.1 4 500008 HEX BOLT GR5 1/4-20 X 1 1/4 BOULON HEX GR5 1/4-20 X 1 1/4
3.2 1 325109-1 MANUAL CASE BOITIER DU MANUEL
3.3 4 501030 HEX NYLON LOCKNUT GR5 1/4-20 Z ECROU NYLON IND HEX GR5 1/4-20 Z
4 8 501031 HEX NYLON LOCKNUT GR5 5/16-18 Z ECROU NYLON IND HEX GR5 5/16-18 Z
5.1 1 234019 HYDRAULIC HOSE CLIP ATTACHE TUYAU HYDRAULIQUE
5.2 1 501031 HEX NYLON-INSERT LOCKNUT 5/16 - 18 GR2 Z ECROU FREINE INSERT-NYLON HEX 5/16 - 18 GR2 Z
6 6 501032 HEX NYLON LOCKNUT GR5 3/8-16 Z ECROU NYLON IND HEX GR5 3/8-16 Z
7 2 485118 PLATFORM AXLE AXE DE PLATE FORME
8 2 500100 HEX BOLT GR5 3/8-16 X 3 1/4 BOULON HEX GR5 3/8-16 X 3 1/4
9 2 500082 HEX BOLT GR5 3/8-16 X 3/4 BOULON HEX GR5 3/8-16 X 3/4
10 2 502045 LOCK WASHER 3/8 RONDELLE DE BLOCAGE 3/8
1" 2 452000 1/2 QUICK COUPLER F RACCORD RAPIDE 1/2 M
12 1 234993 BLOCK VALVE SUPPORT SUPPORT DU BLOC VALVE
13 4 500044 HEX BOLT GRS 5/16-18 X 1 BOULON HEX GR5 5/16-18 X 1
14 4 502014 FLAT WASHER 5/16 Z RONDELLE PLATE 5/16 Z
15.1 1 470000 OIL FILTER FILTRE HUILE
15.2 2 451192 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE
15.3 1 465916 HYDRAULIC FITTING VALVE-ANTI-RETOUR-HBS-1000-4-65
15.4 1 450999 12 F.JIC - 8 M.NPT 12 F.JIC - 8 M.NPT
15.5 1 450975 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE
15.6 1 450253 8 F.NPT - M.NPT 8 F.NPT - M.NPT
16.7 1 450849 MJIC12-FNPT8TE MJIC12-FNPT8TE
15.8 1 450548 8 M JIC -8 M NPT 8 M JIC -8 M NPT
15.9 1 450973 T8 F.JIC-8MJIC T8F.JIC-8MJIC
16 1 074HH-AL VALVE SUPPORT SUPPORT DE VALVE
17 2 500092 HEX BOLT GR5 3/8-16 X 2 BOULON HEX GR5 3/8-16 X 2
18 2 507102 COLLAR EXHAUST PIPE COLLET TUYAU D'ECHAPPEMENT
19 2 500057 HEX BOLT GR5 5/16-18 X 2 3/4 BOULON HEX GR5 5/16-18 X 2 3/4
20.1 2 450996 8 F.JIC - 8 M.NPT 8 F.JIC - 8 M.NPT
20.2 1 465879 CHECK VALVE VALVE ANTI-RETOUR
20.3 1 450008 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE
204 1 466409 FLOW CONTROL 1/2" NPT CONTROL DE DEBIT 1/2" NPT
20.5 1 466999 BALL VALVE VALVE A BILLE
20.6 1 450712 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE
20.7 1 450877 8 M.JIC - 8 M.NPT 8 M.JIC - 8 M.NPT
20.8 1 450829 8 M.JIC - 8 M.NPT 8 M.JIC - 8 M.NPT
20.9 1 450456 8 F.JIC - 6 M-JIC 8 F.JIC -6 M-JIC
20.10 1 450548 8 M JIC -8 M NPT 8 M JIC -8 M NPT
20.11 1 465879-M CHECK VALVE (5/64 HOLE) VALVE ANTI-RETOUR PERCE 5/64
21.1 2 451267 8 M.JIC - 12 M.ORB 90° 8 M.JIC - 12 M.ORB 90°
21.2 1 451180 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE

074-02-TRAILER BASE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




K

02A - TRAILER BASE / BASE DE REMORQUE

ANDERSON

074-02A-TRAILER BASE

Email : service@grpanderson.com

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0




02A - TRAILER BASE / BASE DE REMORQUE

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1 467806 BU4048 HYDRAULIC CYLINDER SEAL KIT ENSEMBLE DE JOINT CYLINDRE HYDRAULIQUE BU4048
2.1 1 467082 HYDRAULIC CYLINDER CYLINDRE HYDRAULIQUE
2.2 2 451265 8 M.JIC - 8 M.ORB 90° 8 M.JIC - 8 M.ORB 90°
3.1 1 210361 CONTROLLER SUPPORT SUPPORT D'ORDINATEUR
3.2 1 315089-1 |CONTROLLER CONTROLEUR
3.3 2 506115 HEX. BOLT M6 X 1 X 60mm CL8.8 BOULON HEX. M6 X 1 X 60mm CL8.8
3.4 2 506050 HEX NUT M6 X 1 ECROU NYLON M6 X 1
3.5 1 315333 INPUT OUTPUT COMPUTEUR RBM2000 INPUT OUTPUT ORDINATEUR RBM2000
4 2 500084 HEX BOLT GR5 3/8-16 X 1 BOULON HEX GR5 3/8-16 X 1
5 2 501022 HEX FLANGE NUT GR2 3/8-16 Z ECROU A EMBASE HEX GR2 3/8-16 Z

074-02A-TRAILER BASE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




03 - LOADING ARM / BRAS DE CHARGEMENT é

ANDERSON

WARNING IF PART 3.3.1/3.3.3/3.3.4 SOLD
@ CHECK PORT (SAE OR BSPP)

074-03-LOADING ARM

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




03 - LOADING ARM / BRAS DE CHARGEMENT

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1 ASSEMBLED LOADING ARM BRAS DE CHARGEMENT ASSEMBLE
2 1 ASSEMBLED LOADING ARM BASE BASE DU BRAS DE CHARGEMENT ASSEMBLE
3.1 1 467331 HYDRAULIC CYLINDER CYLINDRE HYDRAULIQUE
3.2 1 451266 8 M.JIC - 10 M.ORB 90° 8 M.JIC - 10 M.ORB 90°
3.31 1 465098 SEQUENCE VALVE VALVE DE SEQUENCE VALVE FITTING /2021= SAE / 2022 AND MORE = BSPP
3.3.2 1 451275 12 M.JIC - 8 M.ORB 90° 12 M.JIC - 8 M.ORB 90°
3.3.3 1 451385 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE OU/OR 451468 (BSPP)
3.34 1 451180 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE OU/OR 451464 (BSPP)
3.3.5 1 450456 8 F.JIC - 6 M-JIC 8 F.JIC - 6 M-JIC
3.3.6 1 450973 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE
3.4 1 450973 T8F.JIC-8M.JIC T8 F.JIC-8M.JIC
3.5 1 450456 8 F.JIC - 6 M-JIC 8 F.JIC - 6 M-JIC
4.1 1 467329 HYDRAULIC CYLINDER CYLINDRE HYDRAULIQUE
4.2 2 451265 8 M.JIC - 8 M.ORB 90° 8 M.JIC - 8 M.ORB 90°

074-03-LOADING ARM

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




K

ANDERSON

03A - LOADING ARM / BRAS DE CHARGEMENT

074-03A-LOADING ARM

Email : service@grpanderson.com

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0




03A - LOADING ARM / BRAS DE CHARGEMENT

ANDERSON
ITEM QT | PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1 488038  |LOADING-ARM WRIST POIGNET BRAS DE CHARGEMENT
2 1 488039  |LOADING-ARM RIGHT CLAMP PINCE DROITE DU BRAS DE CHARGEMENT
3 1 488037  |LOADING-ARM LEFT CLAMP PINCE GAUCHE DU BRAS DE CHARGEMENT
4 1 488040 |POSITION PLATE PLAQUE DE POSITION
5 1 234787 |BUMPER PARRE-CHOC
6 4 303095 |PTFE OIL-LUBRICATED SAE 841 BRONZE FLAT RONDELLE PLATE SAE 841 BRONZE PTFE LUBRIFIE
WASHER A L'HUILE
7 4 488055 |FLAT WASHER RONDELLE PLATE
8 1 234775 |PIN AXE
9 1 234776 |PIN AXE
10 1 488050 |PIN AXE
11 2 500258 |HEX BOLT GR5 5/8-11 X 5 BOULON HEX GR5 5/8-11 X 5
12 4 507107  |HEX FLAT HEAD CAP SCREW GR5 5/16-18 X 1 1/2 VIS A TETE FRAISEE HEX CREUX GR5 5/16-18 X 1 1/2
13 4 501031 |HEX NYLON LOCKNUT GR5 5/16-18 Z ECROU NYLON IND HEX GR5 5/16-18 Z
14 1 502048 |LOCK WASHER 1/2 RONDELLE DE BLOCAGE 1/2
15 2 500211-1 |HEX BOLT GR5 1/2-20 X 1 1/2 BOULON HEX GRS 1/2-20 X 1 1/2
16 1 502045 |LOCK WASHER 3/8 RONDELLE DE BLOCAGE 3/8
17 1 500246 |HEX BOLT 5/8-11 UNC X 2 GR5 Z BOULON HEX 5/8-11 UNC X 2 GR5 Z
18 1 502008 |FLAT WASHER USS 0,625 X 1,752 RONDELLE PLATE USS 0,625 X 1,75 Z
19 2 501032 |HEX NYLON-INSERT LOCKNUT 3/8 - 16 GR2 Z ECROU FREINE INSERT-NYLON HEX 3/8 - 16 GR2 Z
20 2 500094 |HEX BOLT 3/8-16 UNC X 2,25 GR5 Z BOULON HEX 3/8-16 UNC X 2,25 GR5 Z
21 2 488053 |PIN AXE
22 1 234822 |STOPPER BUTEE
23 2 500188 |HEX BOLT 1/2-13 UNC X 3,75 GR5 Z BOULON HEX 1/2-13 UNC X 3,75 GR5 Z
24 6 501035 |HEX NYLON-INSERT LOCKNUT 5/8 - 11 GR2 Z ECROU FREINE INSERT-NYLON HEX 5/8 - 11 GR2 Z
25 3 500247 |HEX BOLT 5/8-11 UNC X 2,25 GR5 Z BOULON HEX 5/8-11 UNC X 2,25 GR5 Z
26 2 501034 |HEX NYLON-INSERT LOCKNUT 1/2- 13 GR2 Z ECROU FREINE INSERT-NYLON HEX 1/2 - 13 GR2 Z
27 1 467800 |CL3004 HYDRAULIC CYLINDER SEAL KIT ENSEMBLE DE JOINTS CYLINDRE HYDDRAULIQUE
CL3004
28 2 488058  |FLAT WASHER RONDELLE PLATE
29 1
30 4 502004 |FLAT WASHER 3/8 Z RONDELLE PLATE 3/8 Z

074-03A-LOADING ARM

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




K

03B - LOADING ARM / BRAS DE CHARGEMENT

ANDERSON

074-03B-LOADING ARM

1 service@grpanderson.com

Email

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0




03B - LOADING ARM / BRAS DE CHARGEMENT

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 6 303090 COMPOSITE BUSHING PALLIER COMPOSITE
2 1 488049 PIN AXE
3 1 488048 PIN AXE
4 1 234823 LOADING ARM BRAS DE CHARGEMENT
5 2 502004 FLAT WASHER USS 0,375 X1 Z RONDELLE PLATE USS 0,375 X1Z
6 2 500088 HEX BOLT 3/8-16 UNC X 1,5 GR5 Z BOULON HEX 3/8-16 UNC X 1,5 GR5 Z
7 1 488058 FLAT WASHER RONDELLE PLATE
8 1 502048 LOCK WASHER 1/2 RONDELLE DE BLOCAGE 1/2
9 1 500177 HEX BOLT GR5 1/2-13 X1 1/2 BOULON HEX GR5 1/2-13 X1 1/2
10 2 501032 HEX NYLON-INSERT LOCKNUT 3/8 - 16 GR2 Z ECROU FREINE INSERT-NYLON HEX 3/8 - 16 GR2 Z
111 1 234864 CAM CAME
11.2 4 500046 HEX BOLT 5/16-18 UNC X 1,25 GR5 Z BOULON HEX 5/16-18 UNC X 1,25 GR5 Z
11.3 4 501031 HEX NYLON-INSERT LOCKNUT 5/16 - 18 GR2 Z ECROU FREINE INSERT-NYLON HEX 5/16 - 18 GR2 Z
114 1 303090 COMPOSITE BUSHING PALLIER COMPOSITE

074-03B-LOADING ARM

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




{

03C - LOADING ARM / BRAS DE CHARGEMENT

ANDERSON

074-03C-LOADING ARM

. service@grpanderson.com

Email

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0




03C - LOADING ARM / BRAS DE CHARGEMENT

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1 234780 PIN AXE
2 2 501022 HEX FLANGE NUT GR2 3/8-16 Z ECROU A EMBASE HEX GR2 3/8-16 Z
3 4 303095 PTFE OIL-LUBRICATED SAE 841 BRONZE FLAT RONDELLE PLATE SAE 841 BRONZE PTFE
WASHER LUBRIFIE A L'HUILE
4 4 488055 FLAT WASHER RONDELLE PLATE
5 1 234779 PIN AXE
6 2 488054 FLAT WASHER RONDELLE PLATE
7 2 500177 HEX BOLT GR5 1/2-13 X1 1/2 BOULON HEX GR5 1/2-13 X 1 1/2
8 2 502048 LOCK WASHER 1/2 RONDELLE DE BLOCAGE 1/2
9 1 234859 BRACKET - HYDRAULIC VALVE FERRURE - SOUPAPE HYDRAULIQUE
10 2 501022 HEX SERRATED FLANGE NUT 3/8-16 UNC GR2 Z ECROU HEX A BRIDE CRANTEE 3/8-16 UNC GR2 Z
11 1 500099-1 |HEX BOLT 3/8-16 UNC X 3 GR5Z BOULON HEX 3/8-16 UNC X 3 GR5 Z
12 2 500055 HEX BOLT 5/16-18 UNC X 2,5 GR5 Z BOULON HEX 5/16-18 UNC X 2,5 GR5 Z
13 2 501021 HEX SERRATED FLANGE NUT 5/16-18 UNC GR2Z |ECROU HEX A BRIDE CRANTEE 5/16-18 UNC GR2 Z
14 1 488036 BRACKET - HYDRAULIC VALVE FERRURE - SOUPAPE HYDRAULIQUE
15 1 500088 HEX BOLT GR5 3/8-16 X 1 1/2 BOULON HEX GR5 3/8-16 X 1 1/2
16 1 501032 HEX NYLON LOCKNUT GR5 3/8-16 Z ECROU NYLON IND HEX GR5 3/8-16 Z
17 2 500084 HEX BOLT GR5 3/8-16 X 1 BOULON HEX GR5 3/8-16 X 1
18.1 3 234020 HOSE CLIP ATTACHE TUYAU HYDRAULIQUE
18.2 3 501031 HEX NYLON-INSERT LOCKNUT 5/16 - 18 GR2 Z ECROU FREINE INSERT-NYLON HEX 5/16 - 18 GR2
Z
19 1 465064 HYDRAULIC VALVE VALVE HYDRAULIQUE
20 1 234826 HYDRAULIC VALVE HOLDER SUPPORT SOUPAPE HYDRAULIQUE
21 2 488053 PIN AXE
22 1 501032 HEX NYLON-INSERT LOCKNUT 3/8 - 16 GR2 Z ECROU FREINE INSERT-NYLON HEX 3/8 - 16 GR2 Z
23 2 451356 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE
24 2 451179 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE
25 1 451266 8 M.JIC - 10 M.ORB 90° 8 M.JIC - 10 M.ORB 90°
26 1 451230 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE
27 1 488034 SHAFT ARBRE
28 1 500099 HEX BOLT 3/8-16 UNC X3 GR5 Z BOULON HEX 3/8-16 UNC X 3 GR5 Z
29 2 500189 HEX BOLT 1/2-13 UNC X4 GR5 Z BOULON HEX 1/2-13 UNC X 4 GR5 Z
30 1 501034 HEX NYLON-INSERT LOCKNUT 1/2 - 13 GR2 Z ECROU FREINE INSERT-NYLON HEX 1/2 - 13 GR2 Z
31 2 320023-1 |LOCK PIN 3IN GOUPILLE DE VEROUILLAGE 3PO
321 2 489066 BUMPER PARRE-CHOC
32.2 2 234865 ARM STOPPER BUTOIR D'ARRET DE BRAS
32.3 12 501035 HEX NYLON LOCKNUT GR5 5/8-11 Z ECROU NYLON IND HEX GR5 5/8-11 7
324 12 500541 CARRIAGE BOLT GR5 5/8-11 X2Z BOULON A CARROSSERIE GR5 5/8-11 X2 Z
325 8 501031 HEX NYLON-INSERT LOCKNUT 5/16 - 18 GR2 Z ECROU FREINE INSERT-NYLON HEX 5/16 - 18 GR2
Z
32.6 8 507107 HEX FLAT HEAD SOCKET BOLT 5/16-18 UNC X 1,5 |BOULON A TETE CREUSE PLATE HEX 5/16-18 UNC

P BO

X15PON

074-03C-LOADING ARM

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




04A - AXLE / ESSIEU 5450 KG (12000 LB) é

ANDERSON

——

074-04A-AXLE 5450 (12000)

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




04A - AXLE / ESSIEU 5450 KG (12000 LB)

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1 234142  |RIGHT WALKING BEAM TENDEM DROIT
1.1 2 481121  |SPINDELL 12000 ESSIEU 12000
2 2 481406  |HUB MOYEU
2.1 2 303491 |BEARING 28995 * ROULEMENT 28995 *
2.2 2 303492 |BEARING CUP KOYO-28921 * CAGE DE ROULEMENT KOY0-28921 *
2.3 1 303490 |RADIAL SHAFT SEAL 10000 * JOINT RADIAL 10000 *
2.4 1 481020  |SEAL BOUCHON
2.5 1 303510 |SEAL JOINT
2.6 8 481006  |A DEFINIR A DEFINIR
2.7 8 501915 |HEX WHEEL NUT 5/8-18 ECROU DE ROUE 5/8-18
2.8 1 481406* |COMPLETE HUB MOYEU COMPLET
2.9 4 500040 |HEX BOLT GR5 5/16-18 X 1/2 BOULON HEX GR5 5/16-18 X 1/2
3 1 234144  |[TANDEM HD AXLE AXE DE TANDEM HD
4 1 234145 |BRACKET FERRURE
5 1 500319 HEX BOLT GR51-14 X /2 Z BOULON HEX GR5 1-14 X 2 Z
6 3 322299 |GREASE FITTING GRAISSEUR
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE

A 1 234143

LEFT WALKING BEAM

TANDEM GAUCHE

074-04A-AXLE 5450 (12000)

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




04B - AXLE WITH BRAKE/ ESSIEU AVEC FREIN 5450 KG (12000 LB) é

ANDERSON

074-04B-AXLE WITH BRAKE 5450 (12000)

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




04B - AXLE WITH BRAKE/ ESSIEU AVEC FREIN 5450 KG (12000 LB)

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1 234237 RIGHT HD TANDEM WITH BRAKE TANDEM DROIT AVEC FREIN
1.1 2 322299 GREASE FITTING GRAISSEUR
1.2 2 481119 BRAKED STUB AXLE ESSIEU FREINE
2 1 234145 BRACKET FERRURE
3 1 500319 HEX BOLT GR5 1-14 X /2 Z BOULON HEXGR51-14X2Z
4 1 234144 TANDEM HD AXLE AXE DE TANDEM HD
5 1 322299 GREASE FITTING GRAISSEUR
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
A 1 234236 LEFT HD TANDEM WITH BRAKE TANDEM HD GAUCHE AVEC FREIN

074-04B-AXLE WITH BRAKE 5450 (12000)

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




05 - TIRE / PNEU é

ANDERSON

WITHOUT BRAKES / SANS FREIN WITH BRAKES / AVEC FREIN
TIRE WIDTH / LARGEUR PNEU 550 MM TIRE WIDTH / LARGEUR PNEU 550 MM

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




05 - TIRE/PNEU

ANDERSON

ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE

A1l 1 234224 |RIM JANTE

A2 1 481522 |TIRE PNEU

A3 1 481518 TIRE AND RIM PNEU ET JANTE
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE

B1 1 234226 RIM JANTE

B2 1 481522 |TIRE PNEU

B3 1 481524  |TIRE AND RIM PNEU ET JANTE

074-05-TIRE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




{

06 - DOMPER / DOMPEUR

ANDERSON

o
L
o
=
®)
Q
(o)
<
<
N~
o

: service@grpanderson.com

Email

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0




06 - DOMPER / DOMPEUR

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1.1 30 501035 HEX NYLON LOCKNUT GR5 5/8-11 Z ECROU NYLON IND HEX GR5 5/8-11 Z
1.2 30 500262-1 HEX BOLT GR8 5/8-11 X 6 BOULON HEX GR8 5/8-11 X 6
1.3 10 485178 BALE GUIDE SUPPORT SUPPORT GUIDE-BALLE
2.1 3 501035 HEX NYLON LOCKNUT GR5 5/8-11 Z ECROU NYLON IND HEX GR5 5/8-11 Z
2.2 3 500262-1 HEX BOLT GR8 5/8-11 X 6 BOULON HEX GR8 5/8-11 X 6
2.3 1 488043 BALE GUIDE SUPPORT SUPPORT GUIDE-BALLE
3.1 1 234128 LIGHT BOX BOITE DE LUMIERE
3.2 1 234127 LIGHT SUPPORT SUPPORT DE LUMIERE
3.3 3 500082 HEX BOLT GR5 3/8-16 X 3/4 BOULON HEX GR5 3/8-16 X 3/4
3.4 2 500243 HEX BOLT GR5 5/8-11 X 1 1/2 BOULON HEX GR5 5/8-11 X 1 1/2
3.5 1 900560 ROAD LIGHT LUMIERE DE ROUTE
3.6 1 900561 ROAD LIGHT LUMIERE DE ROUTE
4.1 1 234827 BALE GUIDE GUIDE BALLE
5.1 1 234828 BALE GUIDE GUIDE BALLE
52 1 234829 BALE GUIDE GUIDE BALLE
5.3 4 501034 HEX NYLON LOCKNUT GR5 1/2-13 Z ECROU NYLON IND HEX GR5 1/2-13 Z
5.4 4 500177 HEX BOLT GR5 1/2-13 X 1 1/2 BOULON HEX GR5 1/2-13 X 1 1/2
6.1 1 234830 RIGHT HIGH BALE GUIDE GUIDE BALLE HAUT DROIT
71 1 234831 RIGHT LOW BALE GUIDE GUIDE-BALLE BAS DROIT
7.2 1 481012 PLUG-CAP CAPUCHON
7.3.1 5 320039 HITCH PIN 3/16 GOUPILLE D'ATTACHE 3/16
732 5 320091 PIN GOUPILLE
8.1 2 481012 PLUG-CAP CAPUCHON
8.2 2 485114 CYLINDER AXLE AXE DU CYLINDRE
8.3 2 501032 HEX NYLON LOCKNUT GR5 3/8-16 Z ECROU NYLON IND HEX GR5 3/8-16 Z
8.4 2 500098 HEX BOLT GR5 3/8-16 X 2 3/4 BOULON HEX GR5 3/8-16 X 2 3/4
9.1 7 501035 HEX NYLON LOCKNUT GR5 5/8-11 Z ECROU NYLON IND HEX GR5 5/8-11 Z
9.2 7 500243 HEX BOLT GR5 5/8-11 X 1 1/2 BOULON HEX GR5 5/8-11 X 1 1/2
10 1
11 2 507061-1 HEX SOCKET HEAD CAP SCREW M5 X 0.8 X 25 VIS HEX CREUX TETE CYLINDRIQUE M5 X 0.8 X 25
12 2 502001 FLAT WASHER 3/16 Z RONDELLE PLATE 3/16 Z
13 2 501051 NYLON NUT ECROU NYLON
14 1 900678-2 PROXIMITY SENSOR CAPTEUR DE PROXIMITE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com

074-06-DOMPER




K

07 - PUSH BALE / POUSSOIR DE BALE

ANDERSON

074-07-PUSH BALE

: service@grpanderson.com

Email

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0




07 - PUSH BALE / POUSSOIR DE BALE

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1 234832 PUSH BALE BED LIT DU POUSSOIR DE BALLE
2 4 501036 HEX NYLON LOCKNUT GRS 3/4-10 Z ECROU NYLON IND HEX GR5 3/4-10 Z
3 4 500297 HEX BOLT GR5 3/4-10 X 5 BOULON HEX GR5 3/4-10 X 5
4 1 234833 PUSH BALE TOWER TOUR DU POUSSOIR DE BALLE
5 1 234834 PUSH BALE BRIDGE PONT DU POUSSOIR DE BALLE
6 4 500293 HEX BOLT GR5 3/4-10 X 4 BOULON HEX GR5 3/4-10 X 4
7 4 500044 HEX BOLT GRS 5/16-18 X 1 BOULON HEX GR5 5/16-18 X 1
8 4 501031 HEX NYLON LOCKNUT GR5 5/16-18 Z ECROU NYLON IND HEX GR5 5/16-18 Z
9 1 488012 CYLINDER AXLE AXE DU CYLINDRE
10 1 501032 HEX NYLON LOCKNUT GRS 3/8-16 Z ECROU NYLON IND HEX GR5 3/8-16 Z
11 1 500094 HEX BOLT GR5 3/8-16 X2 1/4 BOULON HEX GR5 3/8-16 X 2 1/4
12 1 234835 BRACKET FERRURE
13 4 500177 HEX BOLT GR5 1/2-13 X 1 1/2 BOULON HEX GR5 1/2-13 X 1 1/2
14 1 488083 BRACKET FERRURE
15 4 320006 RETAINING RING ANNEAU DE RETENUE
16.1 1 234837 BRACKET FERRURE
16.2 1 488029 PIN AXE
16.3 1 500094 HEX BOLT 3/8-16 UNC X 2,25 GR5 Z BOULON HEX 3/8-16 UNC X 2,25 GR5 Z
16.4 1 500246 HEX BOLT 5/8-11 UNC X2 GR5Z BOULON HEX 5/8-11 UNC X2 GR5 Z
16.5 1 502008 FLAT WASHER USS 0,625 X 1,75 Z RONDELLE PLATE USS 0,625 X 1,75 Z
16.6 2 500243 HEX BOLT 5/8-11 UNC X 1,5 GR5 Z BOULON HEX 5/8-11 UNC X 1,56 GR5 Z
16.7 3 501035 HEX NYLON-INSERT LOCKNUT 5/8 - 11 GR2 Z ECROU FREINE INSERT-NYLON HEX 5/8 - 11 GR2 Z
16.8 1 501032 HEX NYLON-INSERT LOCKNUT 3/8 - 16 GR2 Z ECROU FREINE INSERT-NYLON HEX 3/8 - 16 GR2 Z
171 1 234039 LOWER CYLINDER SUPPORT SUPPORT DE CYLINDRE INFERIEUR
17.2 1 234539-1 |BRACKET FERRURE
17.3 2 501032 HEX NYLON LOCKNUT GRS 3/8-16 Z ECROU NYLON IND HEX GR5 3/8-16 Z
17.4 1 234751 UPPER CYLINDER SUPPORT SUPPORT DE CYLINDRE SUPERIEUR
17.5 2 500086 HEX BOLT GR5 3/8-16 X 1 1/4 BOULON HEX GR5 3/8-16 X 1 1/4
17.6 4 501032 HEX NYLON-INSERT LOCKNUT 3/8 - 16 GR2 Z ECROU FREINE INSERT-NYLON HEX 3/8 - 16 GR2 Z
17.7 4 500103 HEX BOLT 3/8-16 UNC X 3,75 GR5 Z BOULON HEX 3/8-16 UNC X 3,75 GR5 Z
18.1 4 303045 BEARING ROULEMENT
18.2 4 320019 RETAINING RING ANNEAU DE RETENUE
18.3 4 488033 |WHEEL ROUE
19 4 501036 HEX NYLON-INSERT LOCKNUT 3/4 - 10 GR2 Z ECROU FREINE INSERT-NYLON HEX 3/4 - 10 GR2 Z
20 4 501034 HEX NYLON-INSERT LOCKNUT 1/2-13 GR2 Z ECROU FREINE INSERT-NYLON HEX 1/2 - 13 GR2 Z
21 1 467807 BU3078 HYDRAULIC CYLINDER SEAL KIT ENSEMBLE DE JOINT CYLINDRE HYDRAULIQUE BU3078
221 1 467314 HYDRAULIC CYLINDER CYLINDRE HYDRAULIQUE
22.2 1 451267 8 M.JIC - 12 M.ORB 90° 8 M.JIC - 12 M.ORB 90°
22.3 1 451266 8 M.JIC - 10 M.ORB 90° 8 M.JIC - 10 M.ORB 90°
23 1
24 2 507061-1 |HEX SOCKET HEAD CAP SCREW M5 X 0.8 X 25 VIS HEX CREUX TETE CYLINDRIQUE M5 X 0.8 X 25
25 2 502001 FLAT WASHER 3/16 Z RONDELLE PLATE 3/16 Z
26 2 501051 NYLON NUT ECROU NYLON
27 1 900678-2 |PROXIMITY SENSOR CAPTEUR DE PROXIMITE

074-07-PUSH BALE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




08 - EXTENSION / EXTENSION é

ANDERSON

074-08-EXTENSION

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




08 - EXTENSION / EXTENSION

ANDERSON

ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE

1 28 234899 WHEEL ROULETTE

2 20 320000 COTTER PIN 3/16 X 1 1/2 GOUPILLE FENDUE 3/16 X 1 1/2

3 2 234879 LOCKING PLATE PLAQUE VERROU

4 2 234905 WHEEL AXLE AXE DE ROULETTE

5 1 500333-1 |HEXBOLT GR81-8X5Z BOULON HEXGR8 1-8 X5Z

6 1 501037 HEX NYLON LOCKNUT GR5 1-8 Z ECROU NYLON IND HEX GR5 1-8 Z

7 2 507080-1 |PHILLIPS ROUND HEAD MACHINE SCREW #10-24 X1 1/4Z |VIS MECANIQUE CROIX TETE RONDE #10-24 X 11/4 Z

8 1 500578 HEX SOCKET HEAD CAP SCREW 1/2 X 5/8 VIS HEX CREUX TETE CYLINDRIQUE 1/2 X 5/8

9 1 234906 LEVER LEVIER

10 1 304026 SPRING RESSORT

11 2 502006 FLAT WASHER 1/2 Z-SAE RONDELLE PLATE 1/2 Z-SAE

12 1 234907 PROTECTIVE COVER COUVERCLE DE PROTECTION

13 4 500004 HEX BOLT GR5 1/4-20 X 3/4 BOULON HEX GR5 1/4-20 X 3/4

14 1 315234 FULL LOAD SENSOR (WITH WIRES) CAPTEUR DE PLEINE CHARGE (AVEC FILS)

15 15 502009 FLAT WASHER 3/4 Z RONDELLE PLATE 3/4 Z

A 1 234901 EXTENSION A EXTENSION A

B 1 234902 EXTENSION B EXTENSION B

C 1 234903 EXTENSION C EXTENSION C

D 1 234904 EXTENSION D EXTENSION D

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




09 - SCISSOR LIFT / ELEVATEUR A CISEAU é

ANDERSON

074-09-SCISSOR LIFT

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




09 - SCISSOR LIFT / ELEVATEUR A CISEAU

ANDERSON
ITEM QT | PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 7 501035 |HEX NYLON LOCKNUT GR5 5/8-11 Z ECROU NYLON IND HEX GR5 5/8-11 Z
2 7 500243 |HEX BOLT GR55/8-11 X 1 1/2 BOULON HEX GR5 5/8-11 X 1 1/2
3 1 488051 |PIN AXE
4 1 234845 |PIN AXE
5 1 488052 |PIN AXE
6 1 234847  |FLAT WASHER RONDELLE PLATE
7 6 303094 |PTFE OIL-LUBRICATED SAE 841 BRONZE FLAT WASHER RONDELLE PLATE SAE 841 BRONZE PTFE LUBRIFIE A L'HUILE
8 6 488056  |FLAT WASHER RONDELLE PLATE
9 6 303091 |COMPOSITE BUSHING PALLIER COMPOSITE
10.1 1 488018  |WHEEL ROULETTE
10.2 2 320128 |INTERNAL RETAINING RING 2.062 BO BAGUE RETENUE INTERIEURE 2.062 ON
10.3 2 303117  |BEARING 3205 ROULEMENT 3205
11 5 501032 |HEX NYLON-INSERT LOCKNUT 3/8 - 16 GR2 Z ECROU FREINE INSERT-NYLON HEX 3/8 - 16 GR2 Z
12 5 502004 |FLAT WASHER USS 0,375 X1Z RONDELLE PLATE USS 0,375X17Z
13.1 1 234850 |BRACKET FERRURE
13.2 2 488014 |BUMPER PARRE-CHOC
13.3 2 507109  |HEX FLAT HEAD SOCKET BOLT 1/4-20 UNC X 1,5 P BO BOULON A TETE CREUSE PLATE HEX 1/4-20 UNC X 1,5 P ON
13.4 2 501030 |HEX NYLON-INSERT LOCKNUT 1/4 - 20 GR2 Z ECROU FREINE INSERT-NYLON HEX 1/4 - 20 GR2 Z
13.5 2 500539 |CARRIAGE BOLT GR5 5/8-11X11/2Z BOULON A CARROSSERIE GR5 5/8-11 X1 1/2Z
14 4 320005 |EXTERNAL RETAINING RING 1 BO X 0,042 BO BAGUE RETENUE EXTERNE 1 BO X 0,042 ON
15 4 488059  |FLAT WASHER RONDELLE PLATE
16 1 488069 |[NARROW SCISSOR LIFT MEMBER MEMBRURE ELEVATEUR A CISEAU ETROITE
17 1 488067 |WIDE SCISSOR LIFT MEMBER MEMBRURE ELEVATEUR A CISEAU LARGE
18 1 488064 |PIN AXE
19 1 488063 |PIN AXE
20 5 500090 |HEX BOLT 3/8-16 UNC X 1,75 GR5 Z BOULON HEX 3/8-16 UNC X 1,75 GR5 Z
21 1 502048 |SPLIT SPRING LOCKWASHER 1/2 Z RONDELLE FREINEE A RESSORT FENDUE 1/2 Z
22 1 500173 |HEX BOLT GR5 1/2-13 X 1 BOULON HEX GR5 1/2-13 X 1
23 1 NA SCISSOR LIFT BED LIT ELEVATEUR A CISEAU
24 1 488070 |LOWER SCISSOR LIFT CHARIOT ELEVATEUR A CISEAU INFERIEUR
25.1 1 467008 |HYDRAULIC CYLINDER CYLINDRE HYDRAULIQUE
25.2 2 451260 |6 M.JIC - 6 M.ORB 90° 6 M.JIC - 6 M.ORB 90°
ITEM QT | PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
A 1 488069 |LOWER SCISSOR LIFT CHARIOT ELEVATEUR A CISEAU INFERIEUR
B 1 234853  |SCISSOR LIFT BED LIT ELEVATEUR A CISEAU

074-09-SCISSOR LIFT

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




09A - SCISSOR LIFT / ELEVATEUR A CISEAU é

ANDERSON

074-09A-A-SCISSOR

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.cblliFT




09A - SCISSOR LIFT / ELEVATEUR A CISEAU

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1 234842  |SCISSOR LIFT MOVING TUBE TUBE-MOUVEMENT DES ELEVATEURS A CISEAU
2 8 488075  |SPACER 050-087-0425-Z ESPACEUR 050-087-0425-Z
3 8 500179 |HEX BOLT 1/2-13 UNC X 1,75 GR5 Z BOULON HEX 1/2-13 UNC X 1,75 GR5 Z
4 8 502006-1 |FLAT WASHER USS 0,5 X 1,375 2 RONDELLE PLATE USS 0,5 X 1,375 Z
5 8 501034 |HEX NYLON-INSERT LOCKNUT 1/2 - 13 GR2 Z ECROU FREINE INSERT-NYLON HEX 1/2 - 13 GR2 Z

074-09A-A-SCISSOR

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.céﬂ‘FT




10 - FENCE / BARRIERE §

ANDERSON

]

074-10-FENCE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




10 - FENCE / BARRIERE

ANDERSON

ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE

1 1 234866 FENCE HOLDER SUPPORT BARRIERE

2 24 500243 HEX BOLT 5/8-11 UNC X 1,5 GR5 Z BOULON HEX 5/8-11 UNC X 1,6 GR5Z

3 24 501025 HEX SERRATED FLANGE NUT 5/8-11 UNC GR2 Z ECROU HEX A BRIDE CRANTEE 5/8-11 UNC GR2 Z

4 1 234872 FENCE FIXED PART BARRIERE PARTIE FIXE

5 1 234873 FENCE MOBILE PART BARRIERE PARTIE MOBILE

6 4 501035 HEX NYLON-INSERT LOCKNUT 5/8 - 11 GR2 Z ECROU FREINE INSERT-NYLON HEX 5/8 - 11 GR2 Z

7 4 500260 HEX BOLT 5/8-11 UNC X 5,5 GR5 Z BOULON HEX 5/8-11 UNC X 5,6 GR5 Z

074-10-FENCE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




11 - LIGHT / LUMIERE %

ANDERSON

074-11-LIGHT

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




11 - LIGHT / LUMIERE

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
11.11 1 234128 LIGHT BOX BOITE DE LUMIERE
1.1.1.2 1 234127 LIGHT SUPPORT SUPPORT DE LUMIERE
1.1.13 3 500082 HEX BOLT GR5 3/8-16 X 3/4 BOULON HEX GR5 3/8-16 X 3/4
11.14 2 500243 HEX BOLT GR5 5/8-11 X1 1/2 BOULON HEX GR5 5/8-11 X 1 1/2
1.1.15 2 501035 HEX NYLON LOCKNUT GR5 5/8-11 Z ECROU NYLON IND HEX GR5 5/8-11 Z
11.16 1 900560 ROAD LIGHT LUMIERE DE ROUTE
11.17 1 900561 ROAD LIGHT LUMIERE DE ROUTE
2 8 900568 REFLECTOR REFLECTEUR
3 2 325149 RED REFLECTING TRIANGLE TRIANGLE ROUGE REFLECHISSANT
4.1 1 900567 LIGHT LUMIERE
4.2 2 507042 BUTTON HEAD SCREW VIS A MACHINE
4.3 2 501050 HEX NYLON LOCKNUT GR5 10-24 Z ECROU NYLON IND HEX GR5 10-24 Z
4.4 1 234137 LICENSE PLATE SUPPORT SUPPORT PLAQUE D'IMMATRICULATION
5.1 2 502002 FLAT WASHER 1/4 Z RONDELLE PLATE 1/4 Z
5.2 1 325145 SLOW VEHICULE TRIANGLE TRIANGLE VEHICULE LENT
5.3 2 507040 SELF-DRILLING SCREW VIS AUTO-PERCEUSE
074-11-LIGHT

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




12 - PARKING BRAKE / FREIN DE STATIONNEMENT §

ANDERSON

074-12-PARKING BRAKE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




12 - PARKING BRAKE / FREIN DE STATIONNEMENT

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1/3 302501 1/4 STEEL CABLE CABLE ACIER 1/4
2 3 302506 1/4 CABLE CLAMP KIT ENSEMBLE ATTACHE CABLE 1/4
3 3 302507 CONNECTING SHACKLE MANILLE ANCRAGE
4.1 1 325165 PULLEY POULIE
4.2 1 304047 SPRING RESSORT
4.3 1 234860 BRACKET FERRURE
4.4 2 502008-1 |FLAT WASHER SAE 0,625 X 1,3125 Z RONDELLE PLATE SAE 0,625 X 1,3125Z
4.5 1 501035 HEX NYLON-INSERT LOCKNUT 5/8 - 11 GR2 Z ECROU FREINE INSERT-NYLON HEX 5/8 - 11 GR2 Z
4.6 1 500086 HEX BOLT 3/8-16 UNC X 1,25 GR5 Z BOULON HEX 3/8-16 UNC X 1,25 GR5 Z
4.7 1 501032 HEX NYLON-INSERT LOCKNUT 3/8 - 16 GR2 Z ECROU FREINE INSERT-NYLON HEX 3/8 - 16 GR2 Z
5.1 1 234861 BRACKET FERRURE
5.2 3 506057 HEXBOLT M10X1,5-16CL8.8Z BOULON HEXM10 X 1,5-16 CL8.8 Z
5.3 1 325162 HAND BRAKE FREIN A MAIN
54 2 500175 HEX BOLT 1/2-13 UNC X 1,25 GR5 Z BOULON HEX 1/2-13 UNC X 1,25 GR5 Z
5.5 2 501034 HEX NYLON-INSERT LOCKNUT 1/2-13 GR2 Z ECROU FREINE INSERT-NYLON HEX 1/2 - 13 GR2 Z
6.1 2 325161 WHEEL SHOCK HOLDER SUPPORT CALE DE ROUE
6.2 2 325160 WHEEL SHOCK CALE DE ROUE
6.3 8 501030 HEX NYLON-INSERT LOCKNUT 1/4 - 20 GR2 Z ECROU FREINE INSERT-NYLON HEX 1/4 - 20 GR2 Z
6.4 8 500004 HEX BOLT 1/4-20 UNC X 0,75 GR5 Z BOULON HEX 1/4-20 UNC X 0,75 GR5 Z
71 3 325152 PULLEY POULIE
7.2 3 501034 HEX NYLON-INSERT LOCKNUT 1/2-13 GR2 Z ECROU FREINE INSERT-NYLON HEX 1/2 - 13 GR2 Z
7.3 3 500179 HEX BOLT 1/2-13 UNC X 1,75 GR5 Z BOULON HEX 1/2-13 UNC X 1,75 GR5 Z

074-12-PARKING BRAKE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




12A - AIR BRAKE / FREIN A AIR é

ANDERSON

074-12A-AIR BRAKE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




12A - AIR BRAKE / FREIN A AIR

ANDERSON
ITEM QT | PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1.1 1 325163  |VALVE MANUEL DE CHARGEMENT MANUAL LOAD VALVE
1.2 2 451449  |HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE
1.3 3 507040 |SELF-DRILLING SCREW VIS AUTO-PERCEUSE
1.4 1 325070 |AIR FITTING ADAPTEUR A AIR
1.5 1 325072 |AIRFITTING ADAPTEUR A AIR
1.6 2 500044 |HEX BOLT 5/16-18 UNC X 1 GR5 Z BOULON HEX 5/16-18 UNC X 1 GR5 Z
1.7 2 501031 |HEX NYLON-INSERT LOCKNUT 5/16 - 18 GR2 Z ECROU FREINE INSERT-NYLON HEX 5/16 - 18 GR2
z
2.1 2 234121  |AIR TANK SUPPORT SUPPORT DE RESERVOIR A AIR
2.2 8 500088 |HEX BOLT GR5 3/8-16 X 1 1/2 BOULON HEX GR5 3/8-16 X 1 1/2
2.3 8 501032 |HEX NYLON LOCKNUT GR5 3/8-16 Z ECROU NYLON IND HEX GR5 3/8-16 Z
2.4 1 325075 |AIR TANK RESERVOIR A AIR
25 8 502004 |FLAT WASHER 3/8 Z RONDELLE PLATE 3/8 Z
2.6 1 450074 |PLUG 3/4 BOUCHON 3/4
2.7 1 325079 |DRAIN VALVE SOUPAPE DE PURGE
2.8 1 450011  |[M NPT 12- M NPT 12 M NPT 12 - M NPT 12
2.9 2 325072 |AIR FITTING ADAPTEUR A AIR
2.10 2 325076 |AIR FITTING ADAPTEUR A AIR
2.11 1 325065 |RELAY VALVE VALVE RELAIS
2.12 2 325069 |AIR FITTING ADAPTEUR A AIR
2.13 2 450072 |PLUG 3/8 BOUCHON 3/8
3.1 4 325064 |AIR BRAKE BOOSTER AMPLIFICATEUR ASSEMBE FREIN
3.2 4 325070 |AIR FITTING ADAPTEUR A AIR
4.1 2 500213-1 |HEX BOLT GRS 3/4-16 X 2 BOULON HEX GRS 3/4-16 X 2
4.2 2 501039 |[HEX NYLON LOCKNUT GR5 3/4-16 Z ECROU NYLON IND HEX GR5 3/4-16 Z
43 1 234116-1 |HOSE SUPPORT SUPPORT DE HOSE
4.4 2 325073 |AIR FITTING ADAPTEUR A AIR
4.5 1 325067 |RED CONNECTOR CONNECTEUR ROUGE
46 1 325066 |BLUE CONNECTOR CONNECTEUR BLEU
47 2 325072 |AIRFITTING ADAPTEUR A AIR

074-12A-AIR BRAKE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




12B - HYDRAULIC BRAKE / FREIN HYDRAULIQUE §

ANDERSON

074-12B-HYDRAULIC BRAKE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




12B - HYDRAULIC BRAKE / FREIN HYDRAULIQUE

ANDERSON

ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE

1 5 507042 BUTTON HEAD SCREW VIS A MACHINE

2 5 501050 HEX NYLON LOCKNUT GR5 10-24 Z ECROU NYLON IND HEX GR5 10-24 Z

3.1 1 465069 BRAKE BREAKAWAY VALVE VALVE DE RUPTURE FREIN

3.2 1 452506 BRAKE QUICK COUPLING RACCORD RAPIDE POUR FREIN

3.3 1 452000 1/2 QUICK COUPLER F RACCORD RAPIDE 1/2 M

34 1 452001 QUICK COUPLER 1/2 F RACCORD RAPIDE 1/2 F

3.5 1 322630 HOSE CLAMP SUPPORT DE HOSE

3.6 1 il BREAK BREAKAWAY VALVE HAIRPIN GOUPILLE VALVE RUPTURE FREIN

3.7 1 451359 82505-6-6 ADAP. MALE JIC/MALE BSPP 82505-6-6 ADAP. MALE JIC/MALE BSPP
3.8.1 1 234855 BRACKET FERRURE
3.8.2 1 322630 HOSE CLAMP SUPPORT DE HOSE
3.8.3 1 Viens avec 452506 |VF 3-8 GAS F CAP BOUCHON DE VF 3-8 GAS F

3.9 1 234856 BRACKET FERRURE
3.10 2 500084 HEX BOLT 3/8-16 UNC X 1 GR5 Z BOULON HEX 3/8-16 UNC X1 GR5 Z
3.1 4 501032 HEX NYLON-INSERT LOCKNUT 3/8 - 16 GR2 Z ECROU FREINE INSERT-NYLON HEX 3/8 - 16 GR2 Z
3.12 3 501036 HEX NYLON-INSERT LOCKNUT 3/4 - 10 GR2 Z ECROU FREINE INSERT-NYLON HEX 3/4 - 10 GR2 Z
3.13 3 500287 HEX BOLT 3/4-10 UNC X2,5GR5Z BOULON HEX 3/4-10 UNC X 2,5 GR5 Z
3.14 2 507046 HEX SOCKET HEAD CAP SCREW 5/16 X 1 1/2 VIS HEX CREUX TETE CYLINDRIQUE 5/16 X 1 1/2
3.15 3 451173 6 M.JIC - 10 M.ORB 6 M.JIC - 10 M.ORB

4 1 234117 EMERGENCY WIRE CABLE D'URGENCE

5.1 2 223008 ACCUMULATOR FIXING BRACKET BRACKET DE SRAAGE DE L'ACCUMULATEUR

5.2 1 470134 ACCUMULATOR ACCUMULATEUR

5.3 1 451174 6 M.JIC - 12 M.ORB 6 M.JIC - 12 M.ORB

54 2 500114 HEX BOLT GR5 3/8-16 X 7 BOULON HEX GR5 3/8-16 X 7

5.5 2 501032 HEX NYLON LOCKNUT GRS 3/8-16 Z ECROU NYLON IND HEX GR5 3/8-16 Z

6 1 450972 FJIC6-MJICBTE FJIC6-MJIC6TE

7 3 450862 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE

8 4 234107 BRAKE OPTION PLATE FERRURE

9 2 467344 HYDRAULIC CYLINDER CYLINDRE HYDRAULIQUE

10 8 506037 NYLON NUT M16 X 2 ECROU NYLON M16 X 2

11 8 506040 NYLON NUT M12 X 1.75 ECROU NYLON M12 X 1.75

12 8 506012 HEX. BOLT M16 X2 X 40mm CL8.8 BOULON HEX. M16 X 2 X 40mm CL8.8

13 4 506095 HEX. BOLT M12 X 1.75 X 50mm CL8.8 BOULON HEX. M12 X 1.75 X 50mm CL8.8

14 4 506103 HEX. BOLT M12 X 1.75 X 100mm CL8.8 BOULON HEX. M12 X 1.75 X 100mm CL8.8

15 2 467345 HYDRAULIC CYLINDER CYLINDRE HYDRAULIQUE

074-12B-HYDRAULIC BRAKE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




{

ANDERSON

13 - OPTION FENDER / OPTION AILES

COTE GAUCHE ET DROIT SONT IDENTIQUE
LEFT AND RIGHT SIDE ARE IDENDICAL

: service@grpanderson.com

Email

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0




13 - OPTION FENDER / OPTION AILES

ANDERSON

ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE

1 53 501032 HEX NYLON LOCKNUT GR5 3/8-16 Z ECROU NYLON IND HEX GR5 3/8-16 Z

2 4 074HH-006 |FENDER AILE

3 1 074HH-007 |MIDDLE BRACKET SUPPORT CENTRAL

4 4 074HH-008 |FENDER SPACER ESPACEUR D'AILE

5 2 074HH-009 |FENDER BRACKET SUPPORT D'AILE

6 2 074HH-009_M|FENDER SUPPORT FOR TSR3450 SUPPORT D'AILE POUR TSR3450

7 4 074HH-010 [FENDER EXTENSION EXTENSION D'AILE

8 44 500084 HEX BOLT GRS5 3/8-16 X 1 BOULON HEX GR5 3/8-16 X 1

9 8 500098 HEX BOLT GR5 3/8-16 X 2 3/4 BOULON HEX GR5 3/8-16 X2 3/4

10 22 502004 FLAT WASHER 3/8 Z RONDELLE PLATE 3/8 Z

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




14 - DECALS / DECALQUES §

ANDERSON

TSR-3450

o

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




14 - DECALS / DECALQUES §

ANDERSON

I

%‘Il\‘\

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




ANDERSON

K

“\\\ \\\\\\\\\\

—

V4

14 - DECALS / DECALQUES

£
3
(-4
s
=
Q
(/7]
| 0
[IT]
a2
=
@

: service@grpanderson.com

Email

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0




14 - DECALS / DECALQUES §

ANDERSON

| S |

<[ ANDERSON

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




14 - DECALS / DECALQUES g

ANDERSON

MEME CHOSE SUR LES 2 CYLINDRES DU DOMPEUR
SAME THING ON THE 2 DUMPER CYLINDER

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




14 - DECALS / DECALQUES

ANDERSON

ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE

1 15 404002 LUBRICATION STICKER DECALQUE GRAISSAGE

2 1 404058-1 |DECALQUE CHAINE DE RETENUE DECALQUE CHAINE DE RETENUE

3 1 404057-1 |READ THE MANUAL STICKER DECALQUE LIRE MANUEL

4 2 404077 WARNING LOADING ARM STICKER DECALQUE ATTENTION BRAS CHARGEMENT

5 1 404170 REFERENCE TO MANUAL STICKER DECALQUE REF MANUEL

6 1 404279 BEWARE OF ELECTRICAL WIRE STICKER DECALQUE ATTENTION AUX FILS ELECT

7 1 404163 BE CAREFUL PUT SAFETY KICKSTAND STICKER DECALQUE ATTENTION METTRE BEQUILLE

8 1 404158-1 |STICKER STOP ENGINE FOR MAINTENANCE DECALQUE ARRET MOTEUR ENTRETIEN

9 1 404214 DECAL LIFT DECALQUE LEVAGE

10 3 404137 DECAL TSR3450 DECALQUE TSR3450

11 2 404042-3 |CHECK WHEEL NUTS STICKER DECALQUE VERIFIER ECROUS DE ROUE

12 1 404167  |ANDERSON LOGO DECAL DECALQUE LOGO ANDERSON

13 1 404137-1 |DECAL TSR3450 SMALL DECALQUE TSR3450 PETIT

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




E00 - SCHEMA ELECTRIQUE TSR3450 / TSR3450 ELECTRIC DIAGRAM %

ANDERSON
Full load light 25 315268 oV
Lumiere chargement plein -
900592 2 315273 240142 [ __ 19V
|
@I Fingertip
Bouton doigt
24 900595
315334
Full load sensor 1 8 1 8
Capteur chargement plein 315267-1
315234
10]
[ Valve principale
© | O O O O Main valve
ﬁ 1 7 E P|r::ise progra_mmaltion O @l O 465869
‘ rogramming plug olololo
- 315333 ]
k. L
16
@o 3 315336 @ @ Q) ©
Computer @ @ @ @ O
Ordinat
3150801 H L
14

Retract pusher sensor
1 2 _Eﬁlﬂ:m]:] Capteur poussoir retracté

900678-2

9 315335

Extended pusher sensor
1 1 _Eﬁﬂ]:m]:] Capteur poussoir extensionné

900678-2

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




{

ANDERSON

THIS PAGE INTENTIONNALY LEFT BLANK
CETTE PAGE EST LAISSEE VIDE INTENTIONELLEMENT

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




HO1 - DOMPER / DOMPEUR

Tracteur
Tractor

Remorque
Trailer

Coupleur rapide
Quick coupler

c ATTACHES JAUNE

074-BOY-006
#452000 /

074-BOY-009

5515-08-08
#451265

074-BOY-007

5705-08
#450863

[~——_074-BOY-009

074-BOY-007

T

515-08-08 \

— 5515-08-08
#451265

—5705-08

5
#451265

Coupleur rapide
Quick coupler
#452000

CE B
OO

N
1 ATTACHE JAUNE

074-BOY-005

#450863

[~ 5515-08-08
#451265

Valve déviatrice
Diverter valve
#465064

\ 074-BOY-008

074-H01-DOMPER

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Banvice@grpanderson.com




HO2 - POWER SUPPLY / ALIMENTATION DE PUISSANCE

{

ANDERSON

Coupleur rapide 1/2

1 ATTACHE VERTE

1 GREEN TIE WARP

Quick coupler 1/2
| #452000

’/7 074-BOY
i)

Valve anti-retour

Check valve
#465916

—(

074-BOY-017-B

2 ATTACHE VERTE
2 GREEN TIE WARP

Coupleur rapide 1/2
Quick coupler 1/2
#452000

074-BOY-016-A \

o
L

074-BOY-020 —\

Filtre haute pression

High pressure filter
4470000

O

\

074-BOY-016-B

L

= 074-BOY-013

©

\— 074-BOY-010
\— 074-BOY-004

- 074-BOY-014B
@t 074-BOY-015B

O

074-BOY-015A
074-BOY-014A

074-BOY-012

N 074-BOY-019

ﬂ]

074-H02-POWER-SUPPLY

Valve principale
Main valve
#465869

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




HO3 - LOADING ARM + TABLES / BRAS DE CHARGEMENT + TABLES

{

ANDERSON
orasovass— O 6
\ _ ~
074-BOY-039
i % i [ 4X5129-06 (450504)
Hf 4 X 5229-06 (450584)
Bouchon-Plug
074-BOY-001-B 074-BOY-001-A
a 074-BOY-041 (POUR DEMONTAGE ET EXPEDITION)
¥ (FOR DISMANTLING AND SHIPING)
074-BOY-015-8 074-BOY-040
074-BOY-015-A
1 Ak
&
| =
.
OH—=@©
B
&
@le
e m e e
074-HO3-LOADING ARM
Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




HO3 - LOADING ARM + TABLES / BRAS DE CHARGEMENT+ TABLES

{

ANDERSON

N 074-BOY-026

=il

#467331

@

VALVE DE SEQUENCE
SEQUENCE VALVE
#465098

l AJUSTE A/ ADJUST TO!

074-BOY-028 \

Valve SD8/4/AC(YG3)/Q-
18ED3L (465869)

e

!

074-BOY-027

CYLINDRE BRAS DE CHARGEMENT
LOADING ARM CYLINDER

"~ 074-BOY-029

CYLINDRE TABLE CISEAU
SCISORS TABLE CYLINDER
#467008

| A

e

074-BOY-037 —_|

074-BOY-034 —_|

074-BOY-036

ADTAPTEUR #5705-6
FITTING #5705-6
#450862

074-BOY-035 \

e

1
VALVE ANTI-RETOUR
CHECK VALVE
#465879

\ 074-BOY-031

CHECK VALVE + ORIFICE
#465879-M

=
\ 074-BOY-032

3/

n Y
>4
074-BOY-033
074-BOY-030 N
N\ \ s
7/ #466999
REDUCTEUR DE PRESSION
PRESSURE REDUCING
#466927-1
AJUSTE A/ ADJUSTED TO: lﬁ'
900 PSI
o
i n = =
2
| \
VALVE ANTI-RETOUR +ORIFICE

12
-
CONTROLEUR DEBIT

FLOW CONTROL
#466409

AJUSTEMENT
FERMER SENS HORAIRE, PUIS OUVRIR 1 TOUR ANTI-HORAIRE

ADJUST TO:
CLOSE (CW), THEN OPEN 1 ROTATION (CCW)

O

CYLINDRE TABLE CISEAU
SCISORS TABLE CYLINDER
#467008

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




HO4 - PUSH BALE / POUSSOIR

{

ANDERSON
Valve déviatrice
/ Diverter valve
#465064
©| HA
4 Q! &
@) 17,
E Cylindre poussoir
Pusher cylinder
#467314
©

\ 074-BOY-010

074-BOY-012 — |

074-BOY-011

Valve principale
Main valve \ =

# 465869

074-H04-PUSH BALE

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




H6 - HYDRAULIC BRAKE / FREIN HYDRAULIQUE %

ANDERSON

470134

5315-6-8

74F-01

452506 452001

82505-6-6
452000

467345 467344

5706-6

74F-05

74F-06 (4X)
\ _— 57056

POSITION SUR LE LEVIER DE FREINAGE :
TSR 3450 = 175 MM (4) l L
FREIN DE STATIONNEMENT (CABLE) :

200 MM (5) —]] @ @ 19

FIX ON THE BRAKE LEVER :
TSR 3450 = 175 MM (4)
PARKING BRAKE (WIRE) :

200 MM (5) 467345 467344

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




H6 - HYDRAULIC BRAKE / FREIN HYDRAULIQUE

ANDERSON
ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1 234691 HYD. HOSE 74F-01 BOYAU HYD. 74F-01
2 1 234692 HYD. HOSE 74F-02 BOYAU HYD. 74F-02
3 1 234693 HYD. HOSE 74F-03 BOYAU HYD. 74F-03
4 1 234694 HYD. HOSE 74F-04 BOYAU HYD. 74F-04
5 1 234695 HYD. HOSE 74F-05 BOYAU HYD. 74F-05
6 4 234696 HYD. HOSE 74F-06 BOYAU HYD. 74F-06

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




H7 - MAIN VALVE/VALVE PRINCIPALE §

ANDERSON

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




H7 - MAIN VALVE/VALVE PRINCIPALE

ANDERSON

ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE

1 1 451171 6 M.JIC- 6M.ORB 6 M.JIC- 6M.ORB

2 1 451260 6 M.JIC - 6 M.ORB 90° 6 M.JIC - 6 M.ORB 90°

3 1 451262 6 M.JIC - 10 M.ORB 90° 6 M.JIC - 10 M.ORB 90°

4 1 451179 8MJIC-10 M ORB 8MJIC-10MORB

5 1 465869 SD8-4BC-181714 HYDRAULIC VALVE ROBINET HYDRAULIQUE SD8-4BC-181714

6 4 465597  |VALVE LEVER LEVIER VALVE

7 1 450973 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE

8 2 451172 6MJIC-8MORB 6 MJIC -8 M ORB

9 6 451178 8 M.JIC - 8 M.ORB 8 M.JIC - 8 M.ORB

10 1 451189 12 M.JIC - 10 M.ORB 12 M.JIC - 10 M.ORB

11 1 451275 12 M.JIC - 8 M.ORB 90° 12 M.JIC - 8 M.ORB 90°

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0

Email : service@grpanderson.com




{

ANDERSON

THIS PAGE INTENTIONNALY LEFT BLANK
CETTE PAGE EST LAISSEE VIDE INTENTIONELLEMENT

Anderson Group, 5125 de la Plaisance Chesterville (Québec) GOP 1J0 Email : service@grpanderson.com




ANDERSON

ANDERSON GROUP

5125 de la Plaisance
Chesterville (Québec)
CANADA GOP 1J0O

Email : service@grpanderson.com
Tel.: 1-819-382-2952

Fax.: 1-819-382-2218
www.grpanderson.com





